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WMERLARLR RIS R R A A
Company Name SHENZHEN HONGYI LIGHT TECHNOLOGY CO., LTD
shown on Report

o ik ERYNTE S B DX 23 BERCRE A ot R Il % 115 2 4800 B A3 SR 3 A%
Address 3/F, BUILDING 5, HONGYU GUANGMING VALLEY, NO. 11, JANGSHI MAGANG

ROAD, GONGMING TOWN, GUANGMING DISTRICT, SHENZHEN

PAUT A2 B i S rE 15 B B R R BE IR R A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the
applicant

FE i AR 1T 2k

Sample Name Lamp bead

FER S 4014 4012 2835 3528 7020 3030 3014 5050 3535 6028 5728 2016

Part No. 4014 4012 2835 3528 7020 3030 3014 5050 3535 6028 5728 2016

s 30 2023.12.27

Sample Received Date Dec. 27, 2023

FE A H HA 2023.12.27-2024.01.02

Testing Period Dec. 27, 2023 to Jan. 2, 2024

RN EE R RGP 2R, KRS R (F), & (CL), IR (Br), #U(D) #4701,

Inspection & T

Test Requested As specified by client, to test Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (I) in the
submitted sample(s).

O A 8 A6 5 S HZ T

Test Method/Test Result(s) Please refer to the following page(s).

%( i 17 . 2024.01.12

Date

FARZ B Technical Manager No. R228413000
J7ARAE RN 5 22 DB 224 TE M AR AL X A ARG R

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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K f&HE Test Method
- R 0 A e
iR A Wik 7o okt
Test Item(s) Test Method Equipment(s)
. ZIEN 14582:2016 IC
Fluorine (F) Refer to EN 14582:2016
A HF#EN 14582:2016 IC
Chlorine (CI) Refer to EN 14582:2016
R’ ZHEN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
il ZZEN 14582:2016 IC
lodine (1) Refer to EN 14582:2016
ML R Test Result(s)
. 7R Result .
TR Tested Item(s) =R R MDL
% Fluorine (F) 98 mg/kg 10 mg/kg
& Chlorine (CI) N.D. 10 mg/kg
% Bromine (Br) N.D. 10 mg/kg
fift lodine (1) N.D. 10 mg/kg
RE /347 #3538 Sample/Part Description
Fe  CTIFEMID iR
No. CTI Sample ID Description
1 001 LED CEEAARII
LED(Tested as a whole)
#IE: B ERMFR, FaTEHE—PRs, EREEUK, SRR RS M

—RERE-MEREE.

-BEPRELZERNHE: HAARREF, SFARRKASME,
-N.D. = Rt ChTI5%A TR

-mg/kg = ppm= HIHZ—

Remark: -The sample(s) was tested as a whole, because it's impossible to disassemble or separate it by
current equipment and technology. The result(s) shown on this report may be different from
the content of any homogeneous material.

-Information Statement:Different Part No. with different buyer.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

TR AR F RS (RERSA2230685447101001E) Z=al L3N T “REMELS” o ARG EHRERE
A2230685447101001E, HARERKRZ Hild, JRikEA2230685447101001E4EK -

Note: This testing report added “Part No.” based on the original report of No. A2230685447101001E.
This testing report displaces the original one which was invalid since the date of this testing report
released.

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info(
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BUFRAR Test Process
=Ry b i - = g ke
PR B T A s fE B R
Weigh and place sample ina  — — Combust the sample in
Fill the bomb with oxygen '
sample cup of bomb = oxygen bomb
i IC 438 A K e 7 FRrEmiERs A=A
N Make up with K—J  Transfer the sample solution
Analyzed by IC . . .

ultra-purity water into a volumetric flask

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Photo(s) of the sample(s)

Page 4 of 4
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75 ff Statement :

1. AR & TEHHE N B & KRG 5 R TR
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. AR AT LIRS MAE . B SRS B AR E R AL, HIEE RO RS 15T, CTIRM SEH L
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR A RN 45 R A0S 52 IR 7 T
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. BAEHH Y, R SIRILAC-G8:09/2019 / CNAS-GL015:2022/ F i B3 52 (w=0) — 7.3 5E LBk 47 754 M ) 58 ;
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. RACTIHFR, AR LI AR
Without written approval of CTI, this report can’t be reproduced except in full;
6. kIR SRR ST CABR A ZER, SO

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***EH%%: é‘i:l: ﬁi***

*** End of report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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B Appendix

ZP2EE R GEMERESR) Client Reference Photo (Non-tested sample)

Nig v
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1 2 3 4

75 B Statement:
1 MR g 4R at, B R RS DT, CTIRIZSEH S
The Appendix Information was/were provided by the applicant who should be responsible for the authenticity

which CTI hasn’t verified.

2. PHFEHZENA2230685447101001ERLHR 75 1M 78 -
The Appendix Information is/are the supplement(s) for the Report A2230685447101001ER1

S B R

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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